




 S15011 0.2-1 

 

TEKOB3 ENVIRONMENTAL IMPACT 
ASSESSMENT STUDY  REV: 0 
 

 
 
0.2 VOLUME CONTENTS 
 

GENERAL PAGES 

 DOCUMENTS PREPARATION PARTICIPANTS  

 DECISION APPOINTING THE RESPONSIBLE DESIGNER AND 
INTERNAL AUDITOR  

 

 LIST OF DOCUMENTS USED  

 LIST OF DOCUMENTS ABOUT THE LEGAL PERSON – 
DOCUMENTATION DEVELOPER 

 

TEXTUAL DOCUMENTATION 

1. INTRODUCTION 1 

1.1 Obligation, objective and purpose of study development 1 

1.2 Preliminary explanations of the Project 1 

1.3 Project developer data 3 

2. DESCRIPTION OF THE PLANNED PROJECT LOCATION 5 

2.1 Project location 5 

2.2 Exploration area 5 

2.3 Compliance of the project with the spatial - planning documentation 8 
[...]
TPP Kostolac B (Units B1 and B2) is supplied by cooling water from the Danube. In 
technological terms, the cooling water system is consisted of the following parts:   
 

 open feeding channel from the Danube to the pump station; 

 Cooling water pump station; 

 Discharge steel pipeline from the cooling water pumps to the condenser; 

 Steel pipeline from the condenser to shut-off chamber; 

 shut-off chamber; 

 Discharge close channel from shut-off chamber to new river – bed of Mlava River (and 
water return to the Danube River). 

 
Cooling water feeding is performed from deepen river bed of the Mlava River, through 
siphon and channel to pump station. Cooling water channel (river bed of the Mlava River) 
has the following properties: 
 

 Channel is sized to minimum level of the Danube River of 68,10 m (under condition 
that minimum level of water before pump station is 67,25 m) 

 Level of channel bottom is 64,55 m 

 Channel length is 3600 m 

 Width of channel is 30 m (slope of 1:3) 

 Designed capacity of channel is 56 m³/s (201600 m³/h), i.e. it is anticipated for feeding 
of thermal power plant four units (4x350MW). 

 
The intersection of feeding channel with new designed channel of the Mlava River is 
performed by siphon. Siphon is also installed for planned construction within second phase, 
i.e. with four a/b tunnels of 2,6x2,6 m size. Total length of siphon is 190 m. For siphon 
maintenance, plate flanges are provided at inlet/outlet. The feeding channel going from the 
syphon to the pump station is opened. In front of the pump station a pool has been built, 
dimensions 60x40m, with elevation of the bottom 63,50 m. 
 
The cooling water system of the unit B3 (350 MW, supercritical parameters) is conceived in 
accordance with the technical solution made during the construction of the first two units of 
the power plant. That is, the construction of two new water intake channels with 
hydromechanical equipment for the water purification. Hydromechanical equipment includes 
(as seen in the direction of water flow) a coarse grid and fine grid with a mechanism for 
cleaning and strip-shaped sieve (clean aperture dimensions 2.5 x 2.5 mm) with a device for 
flushing. Hydromechanical equipment is placed in the channels. 
 
In the structure of the pumping station it is planned to set up two cooling water pumps 
(2x50%), which, through a steel pipeline (DN2500), which is being laid in the earth to the 
entrance into the turbine hall, supply the appropriate amount of cooling water to consumers 
of the new unit. Return cooling water is then transported to the shut-off chamber, where the 
by return channel of hot water, by gravity flow,  it gets back into the river. 
 
Required quantities of cooling water for the unit are shown in the Table 3.3.4-3. 



 S15011 72 

 

SPU TE KO B3 Draft final, decembar 2016   REV: 0 

 

Table 3.3.4-3: Necessary amount of power unit cooling water 
 

Consumer Amount (m³/h) 

Turbine condenser 48.610 

System of Power Unit technical cooling 2.400 

Total for cooling 51.010 (14,2 m3/s) 

Washing of grid and strip-like sieve and pump 
sealing 

350 

Total: 51.360 m³/h (14,26 m³/s) 

 
Designed capacity of water intake is about 51.700 m³/h and includes necessary amount of 
cooling water for the operation of Power Unit B3, as well as supply of other plants with raw 
water: Chemical water treatment plant (CWT), flue gasses desulphurization (FDG) and other 
smaller consumers. The total required amount of raw water is about 330 m³/h. Besides, this 
water intake supplies also fire water by special pumps of the capacity 540 m3/h.   
 
Cooling water pumps (2x50%) are vertical, with helical impeller, control blades of precircuit 
and directly connected electromotor. Pumps with possibility of pulling out shaft with impeller 
are envisaged without dismantling of the entire pump. At the pump discharge port, electro-
hydraulic plates are designed (with counter weight) with possibility of adjusting opening and 
closing time. 
Technical characteristics of cooling water pump are as follows: 
 

 nominal flow 7,20 m³/s; 

 head 0,176 MPa; 

 power of el. motor 1.700 kW. 

 
Adjustment of head of cooling water pumps. Due to change in river water level, is to be 
performed by pump regulation pre-circuit. 
 
Inside of the cooling water pump station, there are also raw water pumps (2x100%), of the 
capacity 350 m³/s each, as well as the pumps for FP system supply (2 x 100%, one electric 
and one diesel). 
As part of the cooling water pump station, in the separate room, installation of diesel 
aggregate is envisaged, with the aim to be reserve supply of the electricity for the pumps of 
priority consumers. 
The cooling water is discharged by the newly designed riverbed of the river Mlava, of the 
total designed capacity of 674 m³/s. From breaking chambers to the closing point of warm 
water is being directed trough the closed a/b collector of the length 850 m. One collector per 
power unit is envisaged. closing point is derived for the II phase of construction i.e. totally 
four collectors. The length from collector to closing point to the river Mlava inflow is 120 m. 
 
Systems for chemical preparation of water and the treatment of turbine condenser  
 
The system for chemical water treatment (CWT) for the needs of power unit B3 should 
provide additional demineralised water to cover losses in the circuit flow of water-steam in 
the closed cooling system and heating system, ventilation and air conditioning. Having in 
mind the limits of the existing  CWT that supplies the power units B1 and B2 with 
demineralised water, for the power unit B3, the new CWT system is envisaged and located in 
separate new buildings.  



 S15011 73 

 

SPU TE KO B3 Draft final, decembar 2016   REV: 0 

 

 
The two lines are envisaged for water treatment, net capacity is 50 m3/h each, that are 
supplied with raw water from the river Danube. One line is operative, another one is reserve 
or in regeneration. The plant is configured in such a way that in some situation when the 
consumption of demineralised water is increased, parallel operation of both lines is possible 
in shorter time frame (between the two regenerations). Produced demineralized water is to 
be used in the main drive plant to cover losses in the cycle water-steam (40 m3/h)  and for 
the cover of the losses in the closed cooling system and the heating system of ventilation 
and air conditioning (10 m3/h). 
 
As starting point for designing of the system, the analysis of raw Danube water is used, 
shown in the Table 3.3.5-7 of this Study.  
 
According to the requirements of the supplier of the boiler with above critical parameters, 
demineralised water was produced and it should fulfill the following quality parameters: 
 

 total hardness  0 odH; 

 conductivity 0,1 µS/cm; 

 SiO2 0,005 mg/l; 

 total Fe 0,010 mg/l; 

 total copper 0,001 mg/l; 

 sodium 0,002 mg/l. 
 
Modern technical solutions for the preparation of feeding water for boilers increasingly 
include reverse osmosis (RO), in order to avoid or minimize usage of chemicals for 
regeneration of ion exchange resins, as well as formation of chemically loaded wastewaters. 
Having in mind that with reverse osmosis complete demineralisation of water cannot be 
reached  (minimum content of sult in RO permeate is ~10 - 20 mg/l), This technology can be 
used independently in case of low pressure boilers, where just softened water is needed. 
When it comes to high pressure boilers, and especially those with super critical parameters, 
after reverse osmosis additional demineralisation is needed by ion exchange, or electro-
deionisation. It should be mentioned that the technology of ion exchange is still prevalent in 
thermal power plants. 
 
Having in mind the sensitivity of RO membranes on the presence of bacteria, mechanical 
impurities, organic matter, high hardness of iron in raw water, that leads to formation of 
deposits on the membranes, as well as on the presence of chlorine, which could lead to 
damage of membranes, the usage of reverse osmosis requires complex pre-treatment of 
infeed water for RO, especially in using surface water with high turbidity and suspended 
matter content. 
 
Technological scheme of the proposed water treatment process is shown in the technological 
scheme of the power unit. 

 Phase I includes raw water treatment in the filtration unit, which includes water 
sedimentation and three stage filtration: mechanical, in double-layer filters, in activated 
carbon filters and fine sand filters, 

 Phase II includes the first stage of desalination in the RO system, including also system 
for chemical dosing for the protection of RO membranes and the system for membranes 
cleaning, 

 Phase III includes the final desalinisation of water in the system for the ion exchange, 
that includes cation and anion exchangers, acid-alkali systems for regeneration of ion 
resins, compressed air system and neutralization system  

Two lines for preparation of water are envisaged, of the net capacity 50 m3/h each. One line 
is operative, and the other is reserve or in regeneration. The plant is so configured that in the 



 S15011 74 

 

SPU TE KO B3 Draft final, decembar 2016   REV: 0 

 

certain situations, when the consumption of demineralized water is slightly increased, the 
possible parallel operation of both is possible in the shorter period of time (between the two 
regenerations). Produced demineralized water is to be used in the main drive plant to cover 
losses in the cycle water-steam ((40 m3/h) and to cover losses in the closed cooling system 
and heating system of ventilation and air conditioning (10 m3/h).  
 
Raw water is taken from the river Danube by using the pumps installed in the pump station 
(PS) of the cooling water by the buried pipeline. The first step in the raw water treatment is 
the clarification process, performed in clarification basin. Formerly, the raw water is warmed 

up to temperature of about 25 C in the steam heat exchanger (steam is available for 
heating, 250oC, 0,4 MPa, from the system of the auxiliary steam of the power unit), then it 
passes trough the device for gas separation (gas separator). The amount of water that is 
being supplied for the clarification, besides the needs of the CWT device, is going to be used 
also for the needs for the FGD system. Before entering the gas separator, the dosing of 
hypochlorite is envisaged for the disinfection of raw water, coagulant and auxiliary flocculant, 
using the static mixers, installed in the inlet pipeline, ensuring proper mixing of chemicals 
with water.10-15% NaOCl is delivered in barrels and by using transfer pump, it is transferred 
to the two reservoirs for the preparation of 1% solution, and each barrel is supplied with 
stirrer and dosing pump. Coagulant (ferric chloride) is delivered, transhipped by two pumps, 
stored and dosed as 40% solution. Two reservoirs and two dosing pumps are envisaged. 
Auxiliary flocculant (polyelectrolyte) is delivered in bags. It is possible to perform additional 
dosing of FeCl3 and PE at the entrance of the filtration plant. Automatic dosing of chemicals 
is envisaged, based on the measured raw water flow, with additional adjustment based on 
measured pH value and raw water turbidity. Besides turbidity, it is necessary to monitor also 
silt density index (SDI – Silt density index), that is one of the key parameters of water quality 
for reverse osmosis feeding. SDI in feed water for RO should be <3. 
 
Clarified water is stored in two reservoirs of 100 m3  each in which based on the water level, 
as indicators, the filtration system is monitored.  
 
Part of the water envisaged for further treatment at the plant for CWT is directed to the 
aforementioned filtration lines. Two lines for the filtration of clarified water are planned, with 

capacity of 80 m3 comprising (each line),  of one operating and one reserve two-layer filter, 
2x100% based on anthracite and sand, two operating and one reserve filter with activated 
charcoal (3x50%) and two operating and one reserve (3x50%) sand filter, filled with fine 
sand. The filtered water released from the sand fine filter is discharged into two basins of 
filtered water, of a volume of 200 m3 each. The filtration plant should remove mechanical 
impurities> 10-20 µm. 
For backwashing of the filters two common pumps of filtered water 2 x 100% and two 
blowers, 2 x 100% capacity, the loosening of the filter sand are provided. The 
aforementioned blowers are designed for mixing ion exchange resin in the mixed filters 
during regeneration and for mixing the resins in the plant for external resin regeneration of 
COD. Wastewater from the filters washing is returned to the entrance of the clarification 
basin, through used water basin (300 m3), which in addition to solving the evacuation of the 
wastewater, cost savings in the consumption of raw water and chemicals are achieved. The 
plant is designed to operate automatically, with the exclusion of the spare filter based on the 
differential pressure, by the involvement and activation of a spare filter backwashing. 
 
Filtered water from the basin is further directed to the suction of feeding pumps for reserve 
osmosis, by two pumps of the capacity 2 x 100%. Before entering into the RO plant, water is 
additionally filtered trough security micron filter with replaceable cartridge, with the pores 
opening of up to 5 µm and it is treated with chemicals for  prevention of  lime deposits 
formation and for residual chlorine removal. To prevent deposits, pH value is adjusted by 
dosing 30% hydrochloric acid from the shared storage, using two dosing pumps, as well as  



 S15011 75 

 

SPU TE KO B3 Draft final, decembar 2016   REV: 0 

 

10% descaling solution (antiscalant). Antiscalant is shipped in barrels as 10% solution and 
outpoured by transfer pumps, into dosing tanks (2 x 100%), equipped with dosing pumps. To 
remove the chlorine sodium bisulphite is used, which is delivered in bags and dissolved to a 
concentration of ~ 3% in two dosing reservoirs, equipped with mixers and dosing pumps. 
Equipment for chemical dosing is common for both RO lines. 
For supply of RO plant, two high pressure pumps are envisaged (2x100%). 
 
Two lines for reverse osmosis, with the capacity of 52 m3 / h each (flow of water at the 
entrance is 70 m3 / h), each consisting of a packet RO unit, which includes eleven pressure 
vessels with membrane elements, mounted on a steel construction), with collectors for feed 
water, clarified water (RO permeate) and the waste concentrate. The flow through the 
membrane is adjusted by control valve at the entrance to the system, while the pressure on 
the membranes is adjusted by the frequency converter on the high-pressure pumps. The 
lines are equipped with a conductivity meters at the output and pH-meters and gauges for 
residual chlorine meters at the entrance to the system. RO permeate is discharged into the 
buffer tank of the permeate, of the volume 2x15 m3, while the concentrate, loaded with salts 
and unreacted chemicals is discharged into the neutralization tank (with two chambers, 
2x250 m3). In case of exceeding the limits, entrance and exit water is evacuated by means 
of the drainage system in the neutralization tank, from where, after adjusting pH value it is 
directed into a common facility for wastewater treatment from the system for CWT and FGD 
for all three blocks. 
 
Since the RO membranes do not remove CO2, its presence reduces the pH value. In order to 
reduce the load of very alkali anion mass in a plant for ion exchange, it is suitable to 
previously remove CO2, present in the RO permeate, as well as its additional amount to be 
recovered in the cation filter using CO2, separator (degassers). Before entering the 
reservoirs, the permeate is passed through the apparatus for removing carbon dioxide. 
 
In case of stoppage of the line, it is necessary to perform the water membrane washing by 
demineralised water (demineralised water from the reservoir), in order to prevent the 
formation of plaque on the side of the concentrate. For this purpose, specific pumps of 
demineralised water, 2 x 100% are envisaged. 
 
Since during the operation of the plant, despite preventive measures, the formation of 
deposits on the membranes cannot be completely avoided (inorganic, organic, biofilm), 
which leads to a reduction in their performance, RO plant must include equipment for 
chemical flushing of the membranes. Chemical flushing is performed by the circulation of the 
solution of the appropriate chemicals through the system. The choice of chemicals varies 
depending on the type of created deposits. For the removal of inorganic deposits, solution of 
hydrochloric acid is used, and for the deposits of organic origin, an alkaline solution with 
added surfactant active substance (sodium hydroxide with the sodium dodecyl sulphate - 
sodium dodecyl sulphate) is used. In the case of quality pre-treatment and adequately guided 
processes, chemical flush should be conducted once every 4 - 6 months. For chemical flush, 
reservoir is designed for dry wash, of the volume 5 m3, recirculation pumps for solution (2 x 
100%), micron filter pore size of 5 mm, at the delivery of the pumps, steam heat exchanger 
for solution heating, as well as tanks and pumps for chemical dosing. Wastewater from 
chemical flushing is discharged into the neutralization pit. 
 
Bearing in mind that for the RO of the membrane it is necessary for the membranes to be 
permanently submerged and that the membranes that are out of use, exposed to formation 
of a biofilm, it is necessary in the event of outages longer than 48 hours to implement 
membrane conservation, by their immersion into the bisulphite solution, which should be 
changed once a month. In accordance with the required capacity for water lines, one line of 
RO will be constantly out of order. This problem could be overcome by installing a membrane 



 S15011 76 

 

SPU TE KO B3 Draft final, decembar 2016   REV: 0 

 

only in one line, while the second line membranes could be kept in storage until the first use 
and then immersed in a solution for conservation. In case of failure on the operative RO line, 
feed water for the RO can be directed by bypass to the plant for ion exchange, which could 
be used on its own for some time, with much more frequent regeneration than projected (the 
envisaged working period of  lines is 10 days). 
 

It is envisaged that the RO plant operates automatically with dosing chemicals based on 
feedwater flow, with further adjustment based on relevant parameters of the feed water 
quality (pH and chlorine content). 
 

The permeate obtained by reverse osmosis is transferred from the reservoir by two pumps, 2 
x 100% through the plant for complete water demineralization by ion exchange, which has 
the net capacity of 2 x 50 m3 / h. 
 

Each line for ion exchange consists of strongly acidic cation filter, with resin trap, middle 
pump for water transport in a very alkali anion filter and mixed filter, filled with strongly acidic 
and strongly alkali ion exchange resin, with the resin trap. Produced demineralised water is 
stored in two reservoirs for demineralised water of the volume of 1,500 m3, common for both 
lines. Demineralised water is transported from the reservoir to MOF by the pumps for 
additional demineralised water, of the capacity 2 x 100%, and an additional pump of higher 
capacity is also provided, for the purposes of charging system in the MOF. In addition to the 
needs of the MOF, demineralised water is used for dry cleaning of the RO unit, in systems 
for dispensing chemicals, for the reservoir washing of cation and anionic resins, laboratory 
and the system for the regeneration of resin, as well as flushing of RO membranes. 
 
For regeneration of ion exchange resins from the plants CWT and COD two pumps are 